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2.690 GHz 2.691 GHz 1.000 MHz |
2,691 GHz 2,695 GHz 1,000 MHz 2.69103 GHz -20,57 dém -10.57 db
2.695 GHz 2.790 GHz 1.000 MHz | 2.70252 GHz -28.51 dBm -15.51 dB
2,790 GHz 2,795 GHz 1.000 MHz 2.79125 GHz -40.49 dém -15.49 dB
—
Date: 19.JUN.2020 17:21:50

Channel Power -21.94dBm < -13dBm (Pass)

Channel Power -20.88dBm < -10dBm (Pass)

Spectrum = | spectrum T
Ref Level 24.30 dBm  Offset 12.60 0B @ RBW 10 kHz Ref Level 24,30 dém  Offset 12.80 dB & RBW 10 kHz
|o Att 30 dE @ SWT 100 ms @ VBW 30 kHz Mode Auto Sweep |= Att 30 dB @ SWT 100 ms & VBW 20kHz Mode Auto Sweep
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Bandwidth 1.00 MHz Power -21.94 dBm Tx Total -21.94 dBm Bandwidth 1.00 MHz Power -20.88 dBm Tx Total -20.88 dBm
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Report No. : FG022521-02C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
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Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit 2,500 GHz 2,600 GHz 100,000 kHz 2.66520 GHz ~1,33 dem -31.33 48
2,475 GHz 2.490 GHz 1.000 MHz 2.48518 GHz -31.62 dém -6.62 d&. 2.6090 GHz 2.601 GHz 1.000 MHz 2.69050 GHz -32.34 dBm -22.34 dB
2,490 GHz 2.495 GHz 1.000 MHz 2,49132 GHz -31.68 dém -18.68 d& 2,601 GHz 2,605 GHz 1,000 MHz 2.69213 GHz -30.57 dBm -20.57 dB
2,455 GHz 2.496 GHz 1.000 MHz 2.49600 GHz -24.42 dBm -11.42 dB 2,605 GHz 2,750 GHz 1.000 MHz 2.69811 GHz -31.64 dBm ~18.64 db
2.496 GHz 2.596 GHz 100.000 kHz 256295 GHz -1.11 dBm -31.11 dB 2,790 GHz 2,795 GHz 1,000 MHz 2.79188 GHz -40.56 dBm -15.56 dB
T ] ] i ]
L L J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n41/100MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 20.00 dem
SGL Count 100/100

oOffset 12.80 dB Mode Auto Sweep

@1 AvgPwr
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0 dém
-10 deém \
l
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|“‘ i
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-50 dBm— ot P R e
-50 dBm
Start 2.475 GHz 8004 pts Stop 2.59601 GHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.48585 GHz -32.00 dém -7.00 de
2.490 GHz | 2.495 GHz 1,000 MHz | 2.49474 GHz | -27.66 dém -14.66 de
2,455 GHz | 2.496 GHz 1.000 MHz |
2,496 GHz 2.596 GHz 100,000 kHz 2.49693 GHz 18.78 dBm -11.22 dB
i — —
Date: 19.JUN.2020 14:01:50

Spectrum I:Ié_:l
Ref Level 30.00 dem Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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Rangelow | Rangeup | RBW | Frequen | Power Abs ALimit
2,590 GHz 2,690 GHz 100,000 kHz 2.68888 GHz 18,95 dBm -11.05 dB
2.690 GHz 2.691 GHz 1.000 MHz |
2,691 GHz 2,695 GHz 1,000 MHz 2.69122 GHz -19.56 dBm -9.56 dB
2.695 GHz 2.790 GHz 1.000 MHz | 2.70229 GHz -27.82 dBm -14.82 dB
2,790 GHz 2,795 GHz 1.000 MHz 2.79022 GHz -40,57 dBém -15.57 dB
—
Date: 19.JUN.2020 17:20:55

Channel Power -21.64dBm < -13dBm (Pass)

Channel Power -20.87dBm < -10dBm (Pass)

Spectrum

Ref Level 24.30 dBm Offset 12.80 dB @ RBW 10 kHz
| Att 30 dB @ SWT 100 ms & VBW 30 kHz
SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24,30 dBm Offset 12.90 dB & RBW 10 kHz
jo Att 30 dB @ SWT 100 ms & VBW 30 kHz
SGL Count 100/100

Mode Auto Sweep

@ 1IRm AvgPwr

@ 1Rm AvgPwr
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Channel Power

Bandwidth 1.00 MHz Power -21.64 dBm Tx Total -21.64 dBm

Channel Power

Bandwidth 1.00 MHz Power -20.87 dBm Tx Total -20.87
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seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
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Start 2.475 GHz 8004 pts Stop 2.59601 GHz || [spurious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency PowerAbs |  Alimit 2,500 GHz 2,600 GHz 100,000 kHz 260547 GHz ~1,48 dem -31.49 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.48871 GHz -32.62 dém -7.62 d&. 2.6090 GHz 2.691 GHz 1.000 MHz 2.69013 GHz -33.23 dBm -23.23 dB
2,490 GHz 2.495 GHz 1.000 MHz 2,49333 GHz -32.96 dBm -19.96 d& 2,601 GHz 2,605 GHz 1,000 MHz 2.69393 GHz -31.63 dBrm -21.63 dB
2,455 GHz 2.496 GHz 1.000 MHz 2.49559 GHz -26.71 dBm -13.71 dB 2,605 GHz 2.790 GHz 1.000 MHz 2.69654 GHz -32.28 dBm -19.28 db
2.496 GHz 2.596 GHz 100.000 kHz 2 54656 GHz -1.77 dBm -31.77 dB 2,790 GHz 2,795 GHz 1,000 MHz 2.79023 GHz -40.62 dBm -15.62 dB
—
] J ] v -
L L J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n41/100MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

§ =)
Spectrum ||| Spectrum v
Ref Level 30.00 dBm Offset 12.80 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck |_SPURIGIIG QHEBEKARS
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Rangelow | Range Up RBW | Frequency | Powerabs |  atimit 2,500 GHz 2,600 GHz 100,000 kHz 2 66898 GHZ 16,02 dem -13.09 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48844 GHz -35.13 dém -10.13 de 2.650 GHz 2.691 GHz 1.000 MHz
2.490 GHz | 2.495 GHz 1,000 MHz | 2.49496 GHz | -26.12 dBm -13.12 d& 2,691 GHz 2,695 GHz 1.000 MHz 2.69224 GHz | -18.24 dBm -8.24 dB
2,495 GHz | 2.496 GHz 1.000 MHz | 2,655 GHz 2,750 GHz 1.000 MHz | 2.69559 GHz -28.54 dBm -15.54 dB
2,496 GHz 2.596 GHz 100,000 kHz 2.49698 GHz 17.60 dBm -12.40 dB 2,700 GHz 2,705 GHz 1.000 MHz 2.79455 GHz -40.36 dBm -15.36 dB
i — — —
Date: 19.JUN.2020 11:17:36 Date: 19.JUN.2020 16:24:46

Channel Power -22.37dBm < -13dBm (Pass)

Channel Power -22.36dBm < -10dBm (Pass)

Spectrum

Ref Level 24.30 dBm

Offset 12.80 dB @ RBW 10 kHz

Spectrum

Ref Level 24,30 dém

Offset 12.90 dB & RBW 10 kHz

o Att 300 @ SWT 100 ms @ VBW 30 kHz  Mode Auto Sweep o Att 30de @ SWT 100 ms @ VBW 30kHz Mode Auto Sweep
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Report No. : FG022521-02C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 d& Mode Auto Sweep
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2.475 GHz 2.490 GHz 1.000 MHz 248961 GHz -32.86 dBm -7.86 d& 2.690 GHz 2.691 GHz 1.000 MHz 2.69045 GHz -33.86 deém -23.80 dB
2,490 GHz 2.495 GHz 1.000 MHz 2,49424 GHz -32.90 dém -20.50 d& 2,601 GHz 2,605 GHz 1,000 MHz 2.69137 GHz -32.78 dBm -22.78 dB
2,455 GHz 2.496 GHz 1.000 MHz 2.49554 GHz -28.42 dBm -15.42 dB 2,605 GHz 2.790 GHz 1.000 MHz 2.70357 GHz -33.12 dBm -20.12 db
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seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n41/ 100MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.80 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit 2,500 GHz 2,600 GHz 100,000 kHz 2.65510 GHz -2.24 dém -32.24 dB
2,475 GHz 2.490 GHz 1.000 MHz 2,48290 GHz -30.29 dBm -5.29 d& 2,650 GHz 2,651 GHz 1.000 MHz 2.69000 GHz -27.16 dBm -17.16 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49178 GHz -29.52 d&m -16.52 dé 2,691 GHz 2,695 GHz 1,000 MHz 2.69145 GHz -29.93 dBm -19.93 dB
2.495 GHz 2.496 GHz 1.000 MHz 249600 GHz -25.81 dBm -12.81 dB 2.695 GHz 2,790 GHz 1.000 MHz 2.69763 GHz -31.61 dBm -18.61 dB
2.496 GHz 2.596 GHz 100.000 kHz 2 56055 GHz -2.45 dBm -32.45 dB 2,790 GHz 2,795 GHz 1,000 MHz 2.79255 GHz -40.59 dBm -15.59 dB
i ) ] il ]
L L J
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seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

Conducted Spurious Emission

FR1 n41 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB1

Middle Channel / 1RB1

] [ ] oo
Ref Level 0.00 dBm Offset 12.80 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PAES Limit fheck PARS
 ERURIOUS | IVE_ABE] n .10 dBP—BRURIOUS | INE_ABS] A
LINE_ABS_
—
40 L A — d
50 dB
-60 dBm
-70 dBm -70 dém
-80d -80 dB
90 dB -90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[SBpurious Emissions [Bpurious Emissions
Rangelow | RangeUp | RBW Frequency |  Powerabs | AL Rangelow | RangeUp | RBW Frequency |  PowerAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 670.12244 MHz -42.75 dBm -17.75 de 30.000 MHz 1.000 GHz 1.000 MHz 914,92504 MHz -42.96 dBm ~17.96 dB
1.000 GHz 2,475 GHz 1,000 MHz 1.90708 GHz -41.16 dém -16.16 dB 1.000 GHz 2,475 GHz 1.000 MHz 1,90893 GHz -40.67 dém -15.67 d&
2.795 GHz 3,000 GHz 1,000 MHz 2,85304 GHz -40.16 dBm -15.16 dB 2.795 GHz 3.000 GHz 1.000 MHz 281134 GHz -40.22 dBm -15.22 dB
3,000 GHz 7,000 GHz 1,000 MHz 4,99500 GHz -33.24 dém -8.24 dB 3.000 GHz 7.000 GHz 1,000 MHz 5,16898 GHz -33.13 dBm -8.13 dB
7.000 GHz 10.000 GHz 1,000 MHz 9.58382 GHz -38.86 dBm -13.86 dB 7.000 GHz 10.000 GHz 1.000 MHz ©.54833 GHz -38.79 dBm -13.7% d&
10.000 GHz 14,000 GHz 1,000 MHz 13.98625 GHz -37.93 dBm -12.93 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.99625 GHz -38.04 dBm -13.04 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,75153 GHz -35.48 dém -10.48 dB 14.000 GHz 18,000 GHz 1,000 MHz 1571854 GHz -35.64 dBm -10.64 dB
18.000 GHz 27.000 GHz 1,000 MHz 26.62127 GHz -34.03 dBm -5.03 dB 18.000 GHz 27.000 GHz 1.000 MHz 26.62027 GHz -34.12 dBm -5.12 dB
— — — —
( |0 J - ( J ) we
Date: 19.JUN.2020 07:37:42

Highest Channel / 1RB1

] o
Ref Level 0.00 dBm  Offset 12.80 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
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i, - WA
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-70 dBm
-80 d
-90 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALim
30.000 MHz 1,000 GHz 1,000 MHz 94740380 MHz -42,83 dém -17.83 B
1.000 GHz 2,475 GHz 1.000 MHz 1,90929 GHz -41.06 d8m -16.06 dB
2.795 GHz 3.000 GHz 1,000 MHz 2.85877 GHz -40.38 d8m -15.38 dB
3.000 GHz 7.000 GHz 1,000 MHz 5,34206 GHz -34,73 deém -9,73 b
7.000 GHz 10.000 GHz 1,000 MHz 9.58582 GHz -38.75 dém -13.75 dB
10.000 GHz 14,000 GHz 1,000 MHz 12.60242 GHz -37.82 dém -12.82 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,73053 GHz -35.48 dém -10.48 dB
18.000 GHz 27,000 GHz 1,000 MHz 26.65577 GHz -34.25 dém -9.25 dB
( | J -
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Report No. : FG022521-02C

FR1 n41 / 40MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

=
Ref Level 0.00 dBm Offset 12.80 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PAES Limit fheck PARS
.10 ddre—bRuRious—veE—ABe] n .10 dBP—BRURIOUS | INE_ABS] A
-20 dBi
LINE_ABS_ SPURIOUS_LINE_ABS_
" —— bl | — o, A
-40 dg e -40 di
50 dB -50 dB
60 dem 60 dBm
-70 dBm -70 dém
-80d -80 dB
90 dB -90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[SBpurious Emissions [Bpurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | AL Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 863.54073 MHz -42.57 dBm -17.57 de 30.000 MHz 1.000 GHz 1.000 MHz 917.83358 MHz -42.43 dBm -17.43 dB
1.000 GHz 2,475 GHz 1,000 MHz 1.90966 GHz -40.64 dém -15.64 dB 1.000 GHz 2,475 GHz 1.000 MHz 1,91077 GHz -40.65 dém -15.65 d&
2.795 GHz 3,000 GHz 1,000 MHz 2.82486 GHz -39.74 dBm -14.74 dB 2.795 GHz 3.000 GHz 1.000 MHz 2,85570 GHz -39.81 dbm -14.81 dB
3,000 GHz 7,000 GHz 1,000 MHz 4,99500 GHz -33.93 dém -2.93 dB 3.000 GHz 7.000 GHz 1,000 MHz 5,14048 GHz -34.32 dBm -0.32 dB
7.000 GHz 10.000 GHz 1,000 MHz 9.56232 GHz -38.40 dBm -13.40 dB 7.000 GHz 10.000 GHz 1.000 MHz ©.57682 GHz -38.37 dbm -13.37 d8
10.000 GHz 14,000 GHz 1,000 MHz 13.95726 GHz -37.60 dBm -12.60 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.99025 GHz -37.54 dBm -12.54 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,73703 GHz -35.21 dém -10.21 de 14.000 GHz 18,000 GHz 1,000 MHz 1573853 GHz -35.05 dém -10.05 de
18.000 GHz 27.000 GHz 1,000 MHz 26.63877 GHz -33.91 dBm -8.51 dB 18.000 GHz 27.000 GHz 1.000 MHz 26.64177 GHz -33.88 dbm -8.88 dB
_— _— —
( |0 J - ( J ) we

Date:

Date:

Highest Channel / 1RB1

=1
Ref Level 0.00 dBm  Offset 12.80 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—fRuRious e Ane| n
| A it
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | AL
30.000 MHz 1,000 GHz 1,000 MHz 928,01349 MHz -42,49 dim -17.49 dB
1.000 GHz 2,475 GHz 1.000 MHz 1.91077 GHz -40.31 d8m -15.31 dB
2.795 GHz 3.000 GHz 1,000 MHz 2.83490 GHz -39.84 d8m -14.84 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,90125 GHz -34,509 dBm -9.50 dB
7.000 GHz 10.000 GHz 1,000 MHz 9.97175 GHz -38.52 dém -13.52 dB
10.000 GHz 14,000 GHz 1,000 MHz 13.67829 GHz -37.64 dém -12.64 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,74003 GHz -34.91 dém -9.91 dB
18.000 GHz 27,000 GHz 1,000 MHz 26,60627 GHz -33.78 dém -8.78 dB
( | J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 An41-116 of 122




seomroncas. FCC RADIO TEST REPORT

Report No. : FG022521-02C

FR1 n41 / 50MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

=
Ref Level 0.00 dBm Offset 12.80 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PAES Limit fheck PARS
.10 ddre—bRuRious—veE—ABe] n .10 dBP—BRURIOUS | INE_ABS] A
-20 dBi
LINE_ABS_ SPURIOUS_LINE_ABS_
v ~ A - A~ A
-40 dg - -40 dB|
-50 dB -50 dB
60 dem 60 dBm
-70 dBm -70 dém
-80d -80 dB
90 dB -90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[SBpurious Emissions [Bpurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs AL Rangelow | RangeUp | RBW | Frequency Power Abs ALimit
30.000 MHz 1,000 GHz 1,000 MHz 809.24788 MHz -42.53 dBm -17.53 de 30.000 MHz 1.000 GHz 1.000 MHz 970.18741 MHz -42.65 dBm -17.65 dB
1.000 GHz 2,475 GHz 1,000 MHz 1.90745 GHz -40.54 dém -15.54 dB 1.000 GHz 2,475 GHz 1.000 MHz 1,90819 GHz -40.60 dém -15.60 d&
2.795 GHz 3,000 GHz 1,000 MHz 2.85611 GHz -39.75 dBm -14.75 dB 2.795 GHz 3.000 GHz 1.000 MHz 2,85970 GHz -39.97 dBm -14.97 dB
3,000 GHz 7,000 GHz 1,000 MHz 4,99550 GHz -33.97 dém -2.97 dB 3.000 GHz 7.000 GHz 1,000 MHz 6,99575 GHz -34.61 dBm -0.61 d&
7.000 GHz 10.000 GHz 1,000 MHz 9.57632 GHz -38.53 dBm -13.53 dB 7.000 GHz 10.000 GHz 1.000 MHz ©.59582 GHz -38.49 dBm -13.4% d&
10.000 GHz 14,000 GHz 1,000 MHz 12,88289 GHz -37.64 dBm -12.64 dB 10.000 GHz 14.000 GHz 1.000 MHz 12.81740 GHz -37.66 dBm -12.66 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,74253 GHz -35.17 dBém -10.17 dB 14.000 GHz 18,000 GHz 1,000 MHz 1574153 GHz -34.79 dém -9.79 dg
18.000 GHz 27.000 GHz 1,000 MHz 26.61777 GHz -33.71 dBm -8.71 dB 18.000 GHz 27.000 GHz 1.000 MHz 26.63477 GHz -33.56 dbm -8.56 dB
_— _— —
( |0 J - ( J ) we

Date:

Date:

Highest Channel / 1RB1

o
Ref Level 0.00 dBm  Offset 12.80 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—fRuRious e Ane| n
A Aemrerei
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs AL
30.000 MHz 1,000 GHz 1,000 MHz 871,20685 MHz -42,55 dém -17.55 dB
1.000 GHz 2,475 GHz 1.000 MHz 1.91593 GHz -40.73 d8m -15.73 dB
2.795 GHz 3.000 GHz 1,000 MHz 2.84197 GHz -39.78 d8m -14.78 dB
3.000 GHz 7.000 GHz 1,000 MHz 5,99775 GHz -34,51 dem -9.51 B
7.000 GHz 10.000 GHz 1,000 MHz 9.99375 GHz -38.30 dém -13.30 dB
10.000 GHz 14,000 GHz 1,000 MHz 12.85889 GHz -37.64 dém -12.64 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,73153 GHz -35.15 dém -10.15 dB
18.000 GHz 27,000 GHz 1,000 MHz 26,58977 GHz -33.80 dém -8.80 dB
( | J -
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FR1 n41 / 60MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

oo
Ref Level 0.00 dBm Offset 12.80 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PAES Limit fheck PARS
.10 ddre—bRuRious—veE—ABe] n .10 dBP—BRURIOUS | INE_ABS] A
-20 dBi
LINE_ABS_ SPURIOUS_LINE_ABS_
L ") el
-40 dg e -40 dB| o,
50 dB -50 dB
60 dem 60 dBm
-70 dBm -70 dém
-80d -80 dB
90 dB -90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[SBpurious Emissions [Bpurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | AL Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 901.83656 MHz -42.61 dBm -17.61 dB 30.000 MHz 1.000 GHz 1.000 MHz 929,95252 MHz -42.60 dBm ~17.60 d&
1.000 GHz 2,475 GHz 1,000 MHz 1.91003 GHz -40.52 dém -15.52 dB 1.000 GHz 2,475 GHz 1.000 MHz 1,90066 GHz -40.77 dém -15.77 d&
2.795 GHz 3,000 GHz 1,000 MHz 2.84658 GHz -39.83 dBm -14.83 dB 2.795 GHz 3.000 GHz 1.000 MHz 2,85877 GHz -39.82 dbm -14.82 dB
3,000 GHz 7,000 GHz 1,000 MHz 4,99500 GHz -33.70 dém -2.79 dB 3.000 GHz 7.000 GHz 1,000 MHz 512898 GHz -34.16 dBm -0.16 d&
7.000 GHz 10.000 GHz 1,000 MHz 9.58882 GHz -38.65 dBm -13.65 dB 7.000 GHz 10.000 GHz 1.000 MHz 5.97625 GHz -38.48 dBm -13.48 d&
10.000 GHz 14,000 GHz 1,000 MHz 13.97275 GHz -37.54 dBm -12.54 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.93576 GHz -37.62 dBm -12.62 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,72553 GHz -35.10 dém -10.19 dB 14.000 GHz 18,000 GHz 1,000 MHz 15,73703 GHz -35.45 dém -10.46 d&
18.000 GHz 27.000 GHz 1,000 MHz 26.62377 GHz -33.77 dBm -8.77 dB 18.000 GHz 27.000 GHz 1.000 MHz 26.61027 GHz -33.81 dbm -8.81 dB
_— _— —
( |0 J - ( J ) we

Date:

Date:

Highest Channel / 1RB1

]
Ref Level 0.00 dBm  Offset 12.80 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—fRuRious e Ane| n
Armnanit
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | AL
30.000 MHz 1,000 GHz 1,000 MHz 880,50725 MHz -42,49 dim -17.49 dB
1.000 GHz 2,475 GHz 1.000 MHz 1.90708 GHz -40.63 d8m -15.63 dB
2.795 GHz 3.000 GHz 1,000 MHz 2.84638 GHz -39.69 dBm -14.69 dB
3.000 GHz 7.000 GHz 1,000 MHz 526207 GHz -34,53 dem -9.53 b
7.000 GHz 10.000 GHz 1,000 MHz 9.58132 GHz -38.55 dém -13.55 dB
10.000 GHz 14,000 GHz 1,000 MHz 13.95376 GHz -37.47 dém -12.47 dB
14.000 GHz 18,000 GHz 1,000 MHz 16.66442 GHz -35.30 dém -10.39 de
18.000 GHz 27,000 GHz 1,000 MHz 26.64977 GHz -33.89 dém -8.89 dB

]
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FR1 n41 / 80MHz / DFT-S OFDM / QPSK

o
Ref Level 0.00 dBm  Offset 12.80 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PABS Limit fheck PARS
.10 dSnP—$RURIOUS—|INE—ABE n .10 dBmP—$ PUREOUS—INE—ABE— n.
-20 dB
LINE_ABS_ _SPUR _LINE_ABS_
L A v ki r— et
-40 dB -40 dBg
-50 dB -50 dB
-60 dBm -60 deém
-70 dBm -70 dBm
-80 d -80 dB
90 dB a0 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[SBpurious Emissions [Bpurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | AL Range Low | | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 966.30935 MHz -42.46 dém -17.46 dB 30.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -42.42 dBm -17.42 dB
1.000 GHz 2,475 GHz 1,000 MHz 1.90893 GHz -40.69 dém -15.69 dB 1.000 GHz 2,475 GHz 1.000 MHz 1,91224 GHz -40.73 dém -15.73 d&
2.795 GHz 3.000 GHz 1,000 MHz 2.84976 GHz -39.88 d8m -14.88 dB 2.795 GHz 3.000 GHz 1.000 MHz 2.85560 GHz -39.88 dBm -14.88 dB
3.000 GHz 7.000 GHz 1,000 MHz 4,90550 GHz -33.56 dém -8.56 B 3.000 GHz 7.000 GHz 1,000 MHz 5,98625 GHz -34,49 dBm -0,49 dB.
7.000 GHz 10.000 GHz 1,000 MHz 9.53933 GHz -38.52 dém -13.52 dB 7.000 GHz 10.000 GHz 1.000 MHz 2,98325 GHz -38.57 dbm -13.57 d8
10.000 GHz 14,000 GHz 1,000 MHz 13.99475 GHz -37.43 dém -12.43 dB 10.000 GHz 14.000 GHz 1.000 MHz 11,34608 GHz -37.67 dBm -12.67 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,73803 GHz -34.96 dém -9.96 dB 14.000 GHz 18,000 GHz 1,000 MHz 1572553 GHz -35.33 dém -10.33 de
18.000 GHz 27.000 GHz 1.000 MHz 26.64627 GHz -33.82 dém -8.82 dB 18.000 GHz 27.000 GHz 1.000 MHz 26.62527 GHz -33.38 dbm -8.38 dB
_— _— —
( |0 J - ( J ) we
Datez 20 23:03:586 Datez 20
o
Ref Level 0.00 dBm  Offset 12.80 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—fRuRious e Ane| n
| prnt e e
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | AL
30.000 MHz 1,000 GHz 1,000 MHz 814,58021 MHz -42,59 dim -17.59 dB
1.000 GHz 2,475 GHz 1,000 MHz 1.90598 GHz -40.75 dém -15.75 dB
2.795 GHz 3.000 GHz 1,000 MHz 2.84699 GHz -39.74 dBm -14.74 dB
3.000 GHz 7.000 GHz 1,000 MHz 5,98825 GHz -34,52 dBm -9,52 dB
7.000 GHz 10.000 GHz 1,000 MHz 9.58732 GHz -38.43 dém -13.43 dB
10.000 GHz 14,000 GHz 1,000 MHz 13.95476 GHz -37.64 dém -12.64 dB
14.000 GHz 18,000 GHz 1,000 MHz 15.74403 GHz -35.27 deém -10.27 dB
18.000 GHz 27,000 GHz 1,000 MHz 26,62377 GHz -33,94 dém -8.94 dB
( I J -
0.JuN
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FR1 n41 / 90MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

oo
Ref Level 0.00 dBm Offset 12.80 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PAES Limit fheck PARS
.10 ddre—bRuRious—veE—ABe] n .10 dBP—BRURIOUS | INE_ABS] A
-20 dBi
LINE_ABS_ SPURIOUS_LINE_ABS_
Prmamennd ey
40 U8 M g . . -40 dBl . e > =
.50 dB -50 dB
-60 dBm -60 deém
-70 dBm -70 dém
-80d -80 dB
90 dB -90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[SBpurious Emissions [Bpurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | AL Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 884.38531 MHz -42.50 dBm -17.50 de 30.000 MHz 1.000 GHz 1.000 MHz 950,31234 MHz -42.82 dBm -17.82 d&
1.000 GHz 2,475 GHz 1,000 MHz 2.47482 GHz -40.55 deém -15.55 dB 1.000 GHz 2,475 GHz 1.000 MHz 1,90893 GHz -40.938 dém -15.98 d&
2.795 GHz 3,000 GHz 1,000 MHz 2.84771 GHz -40.14 dBm -15.14 dB 2.795 GHz 3.000 GHz 1.000 MHz 2,83326 GHz -40.21 dBm -15.21 dB
3,000 GHz 7,000 GHz 1,000 MHz 4,99550 GHz -34.25 dém -9.25 dB 3.000 GHz 7.000 GHz 1,000 MHz 5,09899 GHz -34,90 dBm -0.00 d&
7.000 GHz 10.000 GHz 1,000 MHz 9.98575 GHz -38.78 dBm -13.76 dB 7.000 GHz 10.000 GHz 1.000 MHz S.96676 GHz -38.89 dBm -13.89 dB
10.000 GHz 14,000 GHz 1,000 MHz 12,88939 GHz -37.97 dBm -12.97 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.95926 GHz -37.90 dBm -12.90 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,72503 GHz -35.57 deém -10.57 dB 14.000 GHz 18,000 GHz 1,000 MHz 1575553 GHz -35.63 dém -10.63 de
18.000 GHz 27.000 GHz 1,000 MHz 26.63527 GHz -34.09 dBm -5.09 dB 18.000 GHz 27.000 GHz 1.000 MHz 26.63527 GHz -34.04 dBm -5.04 &
_— _— —
( |0 J - ( J ) we

Date:

Date:

Highest Channel / 1RB1

o
Ref Level 0.00 dBm  Offset 12.80 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—fRuRious e Ane| n
2 A\
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | AL
30.000 MHz 1,000 GHz 1,000 MHz 807,05852 MHz -42.72 dBm -17.72 dB
1.000 GHz 2,475 GHz 1.000 MHz 1,90893 GHz -40.82 d8m -15.82 dB
2.795 GHz 3.000 GHz 1,000 MHz 2.81431 GHz -40.24 dBm -15.24 dB
3.000 GHz 7.000 GHz 1,000 MHz 5,20297 GHz -34,05 dem -9.05 B
7.000 GHz 10.000 GHz 1,000 MHz 9.57432 GHz -38.93 dém -13.83 dB
10.000 GHz 14,000 GHz 1,000 MHz 13.96425 GHz -38.01 dém -13.01 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,72603 GHz -35.56 deém -10.56 dB
18.000 GHz 27,000 GHz 1,000 MHz 26.60077 GHz -34.21 dém -9.21 dB
( | J -
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FR1 n41 / 100MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

=
Ref Level 0.00 dBm Offset 12.80 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PAES Limit fheck PARS
.10 ddre—bRuRious—veE—ABe] n .10 dBP—BRURIOUS | INE_ABS] A
-20 dBi
LINE_ABS_ SPURIOUS_LINE_ABS_
e Py s et nmaen
-40 dg — ud = -40 dBr o,
.50 dB -50 dB
-60 dBm -60 deém
-70 dBm -70 dém
-80d -80 dB
90 dB -90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[SBpurious Emissions [Bpurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs AL Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 817.00400 MHz -42.94 dBm -17.84 dB 30.000 MHz 1.000 GHz 1.000 MHz 855,29985 MHz -42.78 dBm -17.78 d&
1.000 GHz 2,475 GHz 1,000 MHz 1.91114 GHz -40.97 dém -15.97 dB 1.000 GHz 2,475 GHz 1.000 MHz 1,90066 GHz -40.61 dém -15.61 d&
2.795 GHz 3,000 GHz 1,000 MHz 2.84689 GHz -40.36 dBm -15.36 dB 2.795 GHz 3.000 GHz 1.000 MHz 281923 GHz -40.25 dBm -15.25 dB
3,000 GHz 7,000 GHz 1,000 MHz 4,99500 GHz -33.90 dém -2.90 dB 3.000 GHz 7.000 GHz 1,000 MHz 5,08899 GHz -34.17 dBm -9.17 dB
7.000 GHz 10.000 GHz 1,000 MHz 9.95525 GHz -38.78 dBm -13.76 dB 7.000 GHz 10.000 GHz 1.000 MHz ©.48784 GHz -38.86 dbm -13.86 dB
10.000 GHz 14,000 GHz 1,000 MHz 12.87939 GHz -38.03 dBm -13.03 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.98575 GHz -38.06 dBm -13.06 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,72103 GHz -35.31 dém -10.31 de 14.000 GHz 18,000 GHz 1,000 MHz 1571254 GHz -35.57 dém -10.57 de
18.000 GHz 27.000 GHz 1,000 MHz 26.65277 GHz -34.25 dBm -5.25 dB 18.000 GHz 27.000 GHz 1.000 MHz 2662627 GHz -34.07 dBm -5.07 d&
_— _— —
( |0 J - ( J ) we
15:189:51

Date:

Highest Channel / 1RB1

=1
Ref Level 0.00 dBm  Offset 12.80 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—fRuRious e Ane| n
- B e A
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs AL
30.000 MHz 1,000 GHz 1,000 MHz 949,34283 MHz -42,87 dém -17.87 B
1.000 GHz 2,475 GHz 1.000 MHz 1.90745 GHz -40.75 d8m -15.75 dB
2.795 GHz 3.000 GHz 1,000 MHz 2.80376 GHz -40.32 d8m -15.32 dB
3.000 GHz 7.000 GHz 1,000 MHz 5.18208 GHz -34,37 dBm -9,37 dB
7.000 GHz 10.000 GHz 1,000 MHz 9.58682 GHz -38.85 dém -13.85 dB
10.000 GHz 14,000 GHz 1,000 MHz 13.97225 GHz -37.90 dém -12.90 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,72503 GHz -35.37 deém -10.37 de
18.000 GHz 27,000 GHz 1,000 MHz 26,63827 GHz -34.03 dém -9.03 dB
( | J -
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Frequency Stability

Test Conditions FR1 n41 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0002
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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FR1 n66

Peak-to-Average Ratio

Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Lowest CH 4.06 4.46 5.86 6.29
Middle CH 3.94 4.52 5.77 6.20 PASS
Highest CH 4.09 4,78 5.91 6.29
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Lowest CH 7.13
Middle CH 7.13 PASS
Highest CH 7.10
TEL : 886-3-327-3456 Page Number : An66-1 of 64
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